



TEST REPORT (CERTIFICADO)

CUSTOMER (CLIENTE)

INVERSINOX, S.A. DE C.V.

MILL ORDER No. No. DE PEDIDO	18902 - 6	PACKAGE (EMPAQUE) No. H 68919 07 00
CUSTOMER PURCHASE ORDER No.	1664	DATE (FECHA) 03-NOV-07
CODE PART NUMBER		REPORT (CERTIFICADO) No. DO7669

PRODUCT IDENTIFICATION
IDENTIFICACION DEL PRODUCTO

ITEM No.	COIL No. No. DE ROLLO	PIECES PIEZAS	HEAT COLADA No.	TYPE AND FINISH TIPO Y ACABADO	DIMENSIONS DIMENSIONES	GROSS WT. PESO BRUTO	NET WT. PESO NETO
					in mm	lb kg	lb kg
1	843876 ADCC	21	0579099	304 / 2B UNS S30400	48.00 X 120.00 X 1201 1219.20 X 3049.00 X 3.050	4,242 1,924	4,048 1,836

CHEMICAL COMPOSITION
COMPOSICION QUIMICA

ITEM	C	SI	Mn	NI	Cr	P	S	Mo	N	Cu	TI
1	.0410	.3600	1.2800	8.0000	18.0000	.0280	.0010	.2300	.0690	.2800	

MECHANICAL PROPERTIES
PROPIEDADES MECANICAS

ITEM No.	TEST No. No. MUESTRA	D	TENSILE S. R. TENSION	YIELD S. R. FLUENCIA	ELONGATION % ALARGAMIENTO	HARDNESS DUREZA HRB
			91373 psi 630 MPa	43076 psi 297 MPa	59.6	(PUNTA) 82.0 / 82.0
1	A655837 A655837	L				

ESTE MATERIAL FUE PROCESADO DE ACUERDO A LA NORMA ASTM A 240/A 240M-02 STD., Y CUMPLE TAMBIEN CON LAS PROP. MECANICAS Y COMPOSICION QUIMICA ESTABLECIDAS EN LAS NORMAS : ASTM A 666-00, ASME SA340-95, QQ-S-766-D, MTL-S-5059-D, AMS 5513G,

"ESTE MATERIAL ESTA LIBRE DE CONTAMINACION DE MERCURIO."

We hereby certify that in recognition of the terms and conditions set forth in the EU RoHS Directive -2002/95/EC, we can insure that all of our products and processes fully comply with it.